

# MEDICATION SCHEDULE

Effective Date: \_\_\_\_\_

Patient Name Jane Doe  
Primary Physician Dr. Smith (555-0123)  
Allergies Penicillin, Sulfa Drugs  
Emergency Contact John Doe (555-0199)

<b>MORNING</b>	Lisinopril	10 mg (1 tab)	Blood Pressure. Take with water before breakfast.	<input type="checkbox"/>
	Multivitamin	1 Tablet	General Health. Take with food.	<input type="checkbox"/>
<b>AFTERNOON</b>	Metformin	500 mg (1 tab)	Diabetes. Take with lunch.	<input type="checkbox"/>
<b>EVENING</b>	Atorvastatin	20 mg (1 tab)	Cholesterol. Take before bed.	<input type="checkbox"/>
	Magnesium	250 mg	Muscle relaxation.	<input type="checkbox"/>
<b>AS NEEDED</b>	Albuterol	2 puffs	Shortness of breath. Wait 1 min between puffs.	<input type="checkbox"/>
	(PRN) Ibuprofen	200-400 mg	For headache or joint pain. Do not exceed 1200mg/day.	<input type="checkbox"/>

**Important Notes:**

- Do not stop taking any medication without consulting your doctor.
- If a dose is missed, do not double the next dose unless instructed.
- Keep all medications out of reach of children and store in a cool, dry place.
- Pharmacy Contact: Community Rx (555-0111)